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AN E AgAY =
CERTIFICATE NO.: E200910-0033-001218(5004627) CERTIFICATES L/C No. (P/O No.) : 1103073882
A % o “A = 8 7 :
COMMDDITY E.R.¥ STEFL PIPE se H ESAH StEEl 7C:)rp CUSTONER PLESA
FEEE (F)AM] OF M B ER
SPECIFICATION : AP1 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER DUFERCO SA
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
7 o
HEAT NO. | Thpd 2 5 A =% 4 3 QUANTITY ] -
NO. [ {(BATCH NO. ) ORDER SIZE B & 2o FFMWT) REMARK
*1 PCS TOTAL LENGTH WEIGHT
5 |caoarpioso)| BBE 10 " X0.500 "  X6.120M 65 397.800 M 32.441 | CONFIRM T0 NACE NORM NRO175(LAST EDITION)
o 342 ERY: CHEMICAL COMPOSITION, HEAT TREATMENT AND HARDNESS ONLY
8 (5,,]9321040) BBE 2z X 0.375 " X6.1208 33 201.960 M 14,874 | *DSA¥:CHEMICAL COMPOSITION AND HARDNESS ONLY
7 (31%5952122{’(?90) BBE 12 ° X SCi40 X 6.120 M 81 495.720 M 309.484
8 |(shimiioo)| BBE 2" X SCIM0 X 6.120 N 110 673.200 M 53.620
TNPACT
HYDROSFATIC | N | vD|F|S|{C|RM|B|D|C|F|{FIRF| ZINC COATING TENSILE TEST
st |- [1i{L|i|O|EalE|R{RE|L{L|EL TEST CHEMICAL COMPOSITION(%:) (Gage Length © 50mn) [ S P
D{SMIA|O|M|SGIN|[T|UlA]A|VA :
HEAT NO Ssec) R||YE|T[C{R|[LN|D|E|S|R|N|ET #|lal b ‘ : p| TENsILE | YIELD | E.L |ENE-|sHEAR 167 | MEHT
el T(AN|TIXK|[E|DE[ | T|[n]|I[G]|RT]|HEIGHT OF| 2 ;j R |C[Si| tn|P S fcalNifcrito| v |NBITI joBQ) D | TENSILE | YIELD | E.L |- SHEAL
NO. | (BATCH NO.) g Lsie S|UTIN NI E|SE 2N C&,’ETETI 3| s 1
psi E U&ﬁﬁ ?LLS{ EE C-QA'Ké 2 212(2|2|3|3|3 % HRC | oy
0 | . -
Tl G N | causs| =3 G 4|5 | %6 +7 *g [+9| PSI psi g [rould % +11
71z 30 MAX | 26 120 | 30| 30 [40|100 40| 15|80 22
SPEC MIN 60200 | 35500
5 | 5B50150 1990 |G|G| G |G G Hiws|1] a0 [13]s
(SHI9161050) P |15|mR| 80 |15]{5|1|1]2|ml1]21]2 1| 69s00 | 47570 | 37 9 &
p |16|TR| 81 |13] 5 |1|1l2|m®|l1]|1]2 ¥| 75560
6 | 9-3422 1260 66| 6 |a G H|16|18| 62 |15} 4
(SHI9221040) P |15|18| 62 |16| 6 |2{1|TRITR[ 111 1| 68020 | 47130 | 38 9| &
P |15]18] 63 [13|5 |21\ mITR|1|1]2 w| 75270
7 | sB51245 1360 |G|G6{ G |G G H|18|2|8 9|3
(SH19221090) P |17| 3| 8| 7]|2|me|1|®|R|TR|ITR T| 68890 | 50610 | 37 B G
P 19| 3|8 |8]|z2|mel|1|mlmmm w| 73380
8 | sarsses 1360 |G|6) 6 |G G {18 1] 81}12|3
{SHJ9221100) P 17| 2| 81 [13|4]1]|1]2]|m®R]1]|R|TR T| 74400 | s0320 | 35 19| &
P (18|28 |1w0l4]1]|1]2|m|1|m|2 w| 80200
% *1-BBE:Black Beveled End(30° )
N osl =11 | ol 42-0:Ultrasonic Test
0 | Refer To | p | yg:Heat(Ladle) Analysis, P:Product Analysis +7-2:X100, 3:X1000
T | 0th
E ers g +0-T:Base Hetal Transverse, W:Weld Part Transverse *10-E.L:Elongation #*11-5.N:Seam Normalizing *GIGOOD  *Tr:Trace
S ) - ¥E_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESIED IN ACCORDANCE WITH ABOVE M { Q.M Dept
urveyor - SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE. anager ol W.M Lept.

- THE USE OF THE WMATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SARETY

AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DELIBERATELY MODIFIES
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT

(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




